APPENDIX A
Scoping Letter, NOP/NOI, and NOP Comments






THE CITY OF SAN DIEGO

THE CITY OF SAN DIEGO
DEVELOPMENT SERVICES DEPARTMENT
Date of Notice: August 4, 2016
PUBLIC NOTICE
OF THE PREPARATION OF AN ENVIRONMENTAL IMPACT REPORT
AND SCOPING MEETINGS

INTERNAL ORDER No. 21003699

PUBLIC NOTICE: The City of San Diego, as the lead agency, has determined that the project
described below will require the preparation of an Environmental Impact
Report/Environmental Impact Statement (EIR/EIS) in compliance with the California
Environmental Quality Act (CEQA) and National Environmental Policy Act (NEPA). This
Notice of Preparation of an EIR/EIS and Scoping Meetings was publicly noticed and
distributed on August 4, 2016. This notice was published in the San Diego Daily Transcript
[...]
controlled highway rights-of-way (R/W), to the extent practicable. Requests for utility
encroachment or utility access within freeway or expressway R/W are considered an exception to
policy and are to be submitted to the Division Chief of the Division of Design (DOD, Chiet) for
approval. See the PDPM, Chapter 17 for Caltrans policy and justification for exceptions to

policy.

http://www.dot.ca.gov/hg/oppd/pdpm/chap pdf/chaptl7.pdf

Caltrans recommends that the environmental documents for this project specifically identify the
potential for any environmental impacts to Caltrans facilities, highways and resources that are
within the state R/W, and describe measures to avoid, minimize, or mitigate those impacts. This
includes identifying all utility work within Caltrans’ R/W, as well as traffic control plans.

Storm Water Compliance:

The City proposes trenchless methods which is largely dependent upon the anticipated ground
conditions. Trenchless methods typically require excavation of jacking and receiving pits with
shoring and bracing system. The construction footprint at grade is heavily dependent of the
selected method and contractor’s decisions on staging, means and methods. Steel pipes are
typically required for Caltrans highways and railroads crossings.

“Provide a safe, sustainable, integrated and efficient transportation system
to enhance California’s economy and livability”



Mr. Brunette
August 24, 2016
Page 2

Hazardous Waste/Materials:
Any work done within our R/W that proposes to disturb unpaved soil may get into elevated or

hazardous levels of Aerially Deposited Lead (ADL). Prior to disturbance, they would need to
complete an ADL study.

Any work performed within Caltrans R/W will require discretionary review and approval by
Caltrans and an encroachment permit will be required for any work within the Caltrans R/W
prior to construction.

As part of the encroachment permit process, the applicant must provide an approval final
environmental document including the California Environmental Quality Act (CEQA)
determination addressing any environmental impacts within the Caltrans’ R/W, and any
corresponding technical studies. If these materials are not included with the encroachment
permit application, the applicant will be required to acquire and provide these to Caltrans before
the permit application will be accepted. Identification of avoidance and/or mitigation measures
will be a condition of the encroachment permit approval as well as procurement of any necessary
regulatory and resource agency permits. Encroachment permit submittals that are incomplete
can result in significant delays in permit approval.

If you have any questions, or require further information, please contact Vanessa De La Rosa at
(619)688-4289 or email at Vanessa.DeL.aRosa@dot.ca. gov.

Sincerely

JACOB ARMSTRONG, Branch Chief
Development Review Branch

“Provide a safe, sustainable, integrated and efficient transportation system
to enhance California’s economy and livability”



CALIFORNIA] State of California — Natural Resources Agency EDMUND G. BROWN JR., Governor #& "
e :“A DEPARTMENT OF FISH AND WILDLIFE CHARLTON H. BONHAM, Director [
Wl South Coast Region :

| ‘ﬂ, 3883 Ruffin Road
Y San Diego, CA 92123
(858) 467-4201

www.wildlife.ca.gov

September 1, 2016

Mark Brunette, Senior Environmental Planner

City of San Diego Development Services Department
1222 First Avenue, MS 501

San Diego, CA 92101

DSDEAS@sandiego.gov

Subject: Comments on the Notice of Preparation of a Draft Environmental Impact
Report for the Pure Water San Diego Program, North City Project EIR/EIS
Project Number 499621; SCH# 2016081016

Dear Mr. Brunette:

The California Department of Fish and Wildlife (CDFW) has reviewed the above-referenced
Notice of Preparation (NOP) for the Pure Water Program, North City Project (proposed project)
Draft Environmental Impact Report (DEIR).

Thank you for the opportunity to provide comments and recommendations regarding those
activities involved in the Project that may affect California fish and wildlife. Likewise, we
appreciate the opportunity to provide comments regarding those aspects of the Project that
CDFW, by law, may be required to carry out or approve through the exercise of its own
regulatory authority under the Fish and Game Code.

CDFW ROLE

CDFW is California’s Trustee Agency for fish and wildlife resources, and holds those resources
in trust by statute for all the people of the State. (Fish & G. Code, §§ 711.7, subd. (a) & 1802;
Pub. Resources Code, § 21070; CEQA Guidelines § 15386, subd. (a).) CDFW, in its trustee
capacity, has jurisdiction over the conservation, protection, and management of fish, wildlife,
native plants, and habitat necessary for biologically sustainable populations of those species.
(Id., § 1802.) Similarly for purposes of CEQA, CDFW is charged by law to provide, as available,
biological expertise during public agency environmental review efforts, focusing specifically on
projects and related activities that have the potential to adversely affect fish and wildlife
resources.

CDFW is also a Responsible Agency under CEQA. (Pub. Resources Code, § 21069; CEQA
Guidelines, § 15381.) CDFW may need to exercise regulatory authority as provided by the Fish
and Game Code. As proposed, for example, the Project may be subject to CDFW's lake and
streambed alteration regulatory authority. (Fish & G. Code, § 1600 et seq.) Likewise, to the
extent implementation of the Project as proposed may result in “take” as defined by State law of
any species protected under the California Endangered Species Act (CESA) (Fish & G. Code, §
2050 et seq.), related authorization as provided by the Fish and Game Code will be required.

Conserving California’s Wildlife Since 1870



Mark Brunette, Senior Environmental Planner

City of San Diego Development Services Department
September 1, 2016

Page 2 of 10

CDFW also administers the Natural Community Conservation Planning (NCCP) program. The
City of San Diego (City) participates in the NCCP program by implementing its’ approved
Multiple Species Conservation Program (MSCP) Subarea Plan (SAP).

Project Location: The proposed project would include a variety of facilities located throughout
the central coastal areas of San Diego County in the North City geographic area. The new
advanced water purification facility, proposed pipelines and three pump stations would be
located within the corporate boundaries of the City. Potential electrical transmission facilities
would traverse federal lands within Marine Corps Air Station (MCAS) Miramar.

Project Description/ Objective: The objective of the project is to create 83 million gallons per
day (MGD) of locally controlled drinking water, reducing inflows to the Point Loma Wastewater
Treatment Plant, which would ultimately reduce total suspended solids discharged while
recycling water that is currently discharged to the ocean. Primary project activities include two
phases over a 20-year period. The Pure Water Program facilities are grouped into geographical
areas to facilitate delivery: North City, Central Area, and South Bay. The proposed project would
consist of the design and construction of new advanced water treatment facilities, wastewater
treatment facilities, pump stations, transmission lines, and pipelines. Phase one of the proposed
project includes:

North City Water Reclamation Plant Expansion. The North City Water Reclamation Plant would
be expanded from its current treatment capacity of 30 MGD to 52 million MGD. To increase
capacity, a number of new process units and tankage would be required. Process units
requiring expansion would consist of influent screening, primary sedimentation, flow
equalization, aeration basins, secondary clarification, and tertiary filtration. A new influent pump
station would be located at the reclamation plant site and would pump tertiary effluent via a
pipeline across Eastgate Mall Road connecting the reclamation plant to the purification facility.
Additional wastewater flows to the expanded plant would be delivered from the new Morena
Pump Station and wastewater force main.

North City Pure Water Facility. The new North City Pure Water Facility would be located on the
vacant lot owned by the City of San Diego, across Eastgate Mall Road to the north of the
existing water reclamation plant and would be designed to produce 30 MGD of purified water.
The water purification facility would use multiple treatment processes including an ozone
system, biological activated carbon filtration, membrane filtration, reverse osmosis and
ultraviolet/advanced oxidation process, before it is stabilized and chlorinated prior to being
pumped out to the Miramar Reservoir.

North City Pure Water Pump Station and Pipeline A new pump station and a purified water
pipeline would be needed to convey the purified water produced at the North City Pure Water
Facility to the Miramar Reservoir.

Morena Pump Station, Wastewater Force Main, and Brine Conveyance. To use the proposed
expanded capacity of the water reclamation plant, additional wastewater flows that would
normally be conveyed to the Point Loma Wastewater Treatment Plant would be diverted to the
North City Water Reclamation Plant to be recycled. The Morena Pump Station is proposed to be
located near the intersection of Friars Road and Interstate 5 to collect wastewater flows from a
combination of trunk sewers and sewer interceptors to pump the diverted flows to the
reclamation plant through a new wastewater force main. Additional brine from the reverse




Mark Brunette, Senior Environmental Planner

City of San Diego Development Services Department
September 1, 2016

Page 3 of 10

osmosis process at the water purification facility would be conveyed via a gravity flow line back
to the proposed Morena Pump Station in the same corridor as the wastewater force main. The
brine line would discharge downstream of the diversion structures back to into the sewer
system.

Electrical Transmission. A new electrical transmission line is proposed to connect the North City
Water Reclamation Plant to the future cogeneration facility at the Metropolitan Biosolids Center

to deliver power to North City Project components. The electrical transmission line would cross

MCAS Miramar property and require approval by the United States Marine Corps.

Metropolitan Biosolids Center Improvements. Process improvements would be required for
handling future flows from the expanded North City Water Reclamation Plant. These
improvements would upsize existing equipment and provide additional units to handle the
increased flows. Improvements may include replacement of raw solids feed pumps, expansion
of the grit removal facility, installation of one new grit separator, and installation of one new
clarifier, snail, and screw conveyor.

COMMENTS AND RECOMMENDATIONS

CDFW offers the following comments and recommendations to assist the City in adequately
identifying and/or mitigating the project’s significant, or potentially significant, direct and indirect
impacts on fish and wildlife (biological) resources.

Specific Comments

Feasible Project Alternatives

1. Given the geographic reach and varied habitat types traversed by the proposed project, it is
critical that the DEIR provide a range of alternatives to the proposed project alignment. At
the time of the NOP, only one alternative is identified, Alternative A, which utilizes the San
Vincente Reservoir rather than Miramar Reservoir for treated water storage. The NOP does
not provide alternative locations or alignments associated with the pipelines, pump stations,
or transmission lines. The DEIR should present a range of feasible alternatives which, at a
minimum, include alternative alignments designed to avoid and minimize project impacts.
The DEIR should include a comparative discussion of each alignment alternative and the
merits and detractors of each proposal. Alignments should focus on minimizing impacts to
biological resources and, to the maximum extent feasible, conform to City Environmentally
Sensitive Lands (ESL) regulations section 143.0150. In addition to the ESL regulations and
CEQA tenets of avoiding and minimizing impacts, Council Policy number 600-13 and 600-14
(City of San Diego, 2002) make clear it is in the City’s best interest to minimize public utility
impacts to canyons and ESL to minimize environmental impacts, while concurrently
facilitating routine and timely maintenance. While Council Policies 600-13 and 600-14
specifically address sewer lines, the same principles of minimizing environmental impacts
and improving facility access apply to water distribution facilities and should be analyzed
with respect to proposed project.

2. In an effort to minimize the proposed project’s impacts to biological resources, the DEIR
should focus on alternatives that collocate pipelines, transmission lines, lift stations and
other project features with existing infrastructure including but not limited to roadways, and



Mark Brunette, Senior Environmental Planner

City of San Diego Development Services Department
September 1, 2016

Page 4 of 10

disturbed utility right-of-ways (ROW). According to the NOP, the first phase (North City) of
the proposed project is anticipated to be completed in 2021; thus sufficient time remains to
negotiate easements, ROWSs, and encroachments to collocate the proposed project with
existing infrastructure, outside of Multi-Habitat Planning Area (MHPA).

Project Figures and Maps

3.

The DEIR should include project figures depicting the location of the proposed project and
specific infrastructure in relation to MHPA and other biological resources. Project figures
should be appropriately scaled and include a figure depicting the entirety of the proposed
project within the regional context and large scale maps for each alignment. The maps
should complement each other allowing the reader to quickly cross reference the small
scale maps with the large scale maps depicting site-specific biological resources such that
“[t]he location and extent of each resource must be clearly identified on a map of an
appropriate scale (same scale as development drawings), on which the acreage of each
vegetation community must be provided” (City Biological Guidelines, 2012). CDFW requests
that these maps and the project alignments be provided to us in either an ESRI shape file or
ESRI geodatabase.

Project Purpose and Need

4.

The purpose and need for the Morena Pump Station and associated pipeline should be
clearly articulated in the DEIR. While the NOP cites that “...[t]o use the proposed expanded
capacity of the water reclamation plant, additional wastewater flows that would normally be
conveyed to the Point Loma Wastewater Treatment Plant would be diverted to the North
City Water Reclamation Plant to be recycled” it is not clear if the expanded capacity of the
water reclamation plant could not be leveraged utilizing nearer wastewater sources that
require no or fewer impacts to natural habitats associated with pipeline infrastructure.

Similarly, the DEIR should analyze alternative sources of energy using existing or readily
upgradeable infrastructure. If the Metropolitan Biosolids Center’s electrical demand cannot
be met with existing transmission lines, the DEIR should evaluate the existing transmission
infrastructure (e.g., transmission towers and other physical structures) for improvements to
accommodate a new transmission line without the need for ground disturbing activities,
easement acquisition, or right of way acquisition. Should the DEIR find that existing
transmission towers cannot be upgraded due to physical design limitations, the DEIR should
analyze an underground transmission alternative.

Recreational Fisheries

6. The programmatic environmental impact report (PEIR; SCH # 2014111068), which the

current DEIR for the proposed project tiers from, states on page 11-20 ‘If...Miramar
Reservoir and Lake Murray were converted to primarily purified water reservoirs, impacts